

PHYSICIAN'S ORDERS  
SHORT PROCEDURE UNIT



PLEASE CHECK APPROPRIATE BOX - orders not to exceed 1 - year period - physician to submit history and physical with initial medication order and yearly thereafter.

**Diagnosis:** \_\_\_\_\_

1. Obtain IV/port access.
2. Urine pregnancy on admission for patients receiving Actemra, Immune Globulin, Orenzia Prolastin, Remicade, Stelara, Tysabri, Venofer, or Reclast/Zometa.
3. Medications:
  - Abatacept (Orenzia)**  
PPD results \_\_\_\_\_ date \_\_\_\_\_  
\_\_\_\_\_ mg IV (dose is weight based); administer today; in 2 weeks; in 4 weeks; then q 4 weeks x \_\_\_\_\_
  - Antibiotics:** indicate medication with dosage  
\_\_\_\_\_ IV x \_\_\_\_\_ days  
\_\_\_\_\_ IV x \_\_\_\_\_ days
  - Tocilizumab (Actemra)**  
PPD results \_\_\_\_\_ date \_\_\_\_\_  
\_\_\_\_\_ mg IV today then q \_\_\_\_\_ weeks
  - Alpha-11 - Proteinase Inhibitor, Human (Prolastin)**  
\_\_\_\_\_ mg IV today then q \_\_\_\_\_ weeks x \_\_\_\_\_
  - Immune Globulin (Human)**  
\_\_\_\_\_ Gm IV daily x \_\_\_\_\_ days
  - Iron Sucrose (Venofer)**  
\_\_\_\_\_ mg IV q \_\_\_\_\_ days x \_\_\_\_\_ weeks
  - Methylprednisolone (Solu-Medrol)**  
\_\_\_\_\_ Gm IV daily x \_\_\_\_\_ days
  - Ustelkinumab (Stelara)**  
PPD results \_\_\_\_\_ date \_\_\_\_\_  
\_\_\_\_\_ 45 mg SQ (weight equal or less than 100 kg)  
\_\_\_\_\_ 90 mg SQ (weight more than 100 kg)  
today then in 4 weeks then in 12 weeks then every 12 weeks x 2

- Zoledronic Acid (Reclast/Zometa)**
    - Reclast** \_\_\_\_\_ mg IV today
    - Zometa** \_\_\_\_\_ mg IV today
    - Zometa** \_\_\_\_\_ mg IV every \_\_\_\_\_ days x \_\_\_\_\_  
Creatinine level within 2 weeks of admission (hold medication if level is greater than 1.4)  
Results \_\_\_\_\_ Date \_\_\_\_\_ if no results or for repeat doses STAT Creatinine on admission
  - Natalizumab (Tysabri)**  
**Attach copy of baseline brain MRI. Patient to read booklet and complete TOUCH questionnaire prior to admission.**  
**If patient meets criteria:**  
Administer natalizumab (Tysabri) 300 mg IV every 28 days x 2 cycles only  
Draw CBC post infusion
  - Infliximab (Remicade):**  
PPD results \_\_\_\_\_ date \_\_\_\_\_
    - Standard Dose** \_\_\_\_\_ mg IV today  
then in \_\_\_\_\_ weeks x \_\_\_\_\_ cycles
    - Weight based dose** \_\_\_\_\_ mg/kg  
Weight on each admission - Pharmacy to calculate dose  
Administer today then in \_\_\_\_\_ weeks x \_\_\_\_\_ cycles  
Patient to take acetaminophen (Tylenol) 650 mg and diphenhydramine (Benadryl) 25 mg po prior to arrival**If pre-meds not taken at home,** administer on arrival prior to infusion:  
**Acetaminophen (Tylenol)** 650 mg po x one dose  
**Diphenhydramine (Benadryl)** 25 mg IV push x one dose
4.  **Cortisone Stimulation Test**  
**Cortrosyn** 0.25 mg IVP  
Draw baseline cortisol level prior to infusion then draw cortisol levels at 30 minutes and 60 minutes post infusion

Physician Signature / #: \_\_\_\_\_ Date \_\_\_\_\_ Time \_\_\_\_\_

Scanned: Date \_\_\_\_\_ Time \_\_\_\_\_ Initial \_\_\_\_\_

